
i 

 

 

 

 

 

 

 

 

 

 

 

 

Report No. 478 

 

 

OCCURRENCE OF 1,4-DIOXANE IN THE CAPE FEAR RIVER WATERSHED AND 

EFFECTIVENESS OF WATER TREATMENT OPTIONS FOR 1,4-DIOXANE CONTROL 

 

 

By 

Detlef R.U. Knappe, Catalina Lopez-Velandia, Zachary Hopkins, and Mei Sun 

 

 

 

 

 

Department of Civil, Construction, and Environmental Engineering 

North Carolina State University 

208 Mann Hall, 2501 Stinson Drive 

Raleigh, North Carolina 27695-7908 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



ii 

 

UNC-WRRI-478 

 

 

 

 

 

 

 

The research on which this report is based was supported by funds provided by the Urban Water 

Consortium through the Water Resources Research Institute. 
[...]
to (1) identify possible sources of 1,4-dioxane, (2) establish temporal and spatial variability of 

1,4-dioxane concentrations and mass flows, and (3) determine the fate of 1,4-dioxane in three 

surface water treatment plants. Forty-seven sampling points were strategically selected, across 

the CFR watershed to bracket possible sources, and monthly samples were collected over a 

period of one year. Results showed that discharges of three municipal wastewater treatment 

plants principally contributed to elevated 1,4-dioxane concentrations in the CFR basin. 1,4-

Dioxane concentrations ranged from <0.15 µg/L in non-impacted surface water to 1,760 µg/L 

downstream of a WWTP discharge. At three drinking water utilities, daily composite raw and 

finished water samples were also analyzed and collected over a period of 2 months to assess the 

fate of 1,4-dioxane in drinking water treatment plants. For two conventional water treatment 

plants, 1,4-dioxane concentrations were not attenuated, and average 1,4-dioxane concentrations 

in the finished water were 8.7 and 2.6 µg/L. In the third utility, which employs raw and settled 

water ozonation, approximately 67% of the influent 1,4-dioxane was oxidized, but the average 

finished water 1,4-dioxane concentration of 1.2 µg/L still remained above the one-in-a-million 

cancer risk level by a factor of 3.4.  

 

Introduction 

 

In the past, 1,4-dioxane was widely used as a solvent stabilizer, and it is commonly thought of as 

a groundwater contaminant that co-occurs with chlorinated solvents. While 1,4-dioxane usage in 

the context of solvent stabilization has been decreasing, 1,4-dioxane continues to be used as an 

industrial solvent (e.g. textile industry, paper industry, production of specialty chemicals), and it 

is a by-product of manufacturing processes involving ethylene oxide (e.g. production of 

surfactants used in laundry detergents and shampoos, production of certain plastics). The US 

Environmental Protection Agency (USEPA) included 1,4-dioxane in the third contaminant 

candidate list (CCL3), and classified it as a “likely human carcinogen” by all routes of exposure. 

An excess one-in-a-million cancer risk is associated with lifetime consumption of drinking water 

containing 0.35 μg/L 1,4-dioxane. 1,4-Dioxane possess unique characteristics that explain its 

industrial utilization and environmental fate. Its cyclic structure with two opposed ether linkages 

results in a very stable structure, with high aqueous solubility, and high resistance to 

biodegradation. Moreover, its low Henry’s law constant and low octanol-water partition 

coefficient make it difficult to remove from water. Toxicological studies revealed an increased 

incidence of nasal cavity and liver carcinomas in rats, liver carcinomas in mice, and gall bladder 

carcinomas in guinea pigs when exposed to 1,4-dioxane (ATSDR, 2012).  

 



31 

    

1,4-Dioxane has emerged as a water contaminant of concern at numerous locations throughout 

the world (Table 9). In Japan, extensive research on the distribution and occurrence of 1,4-

dioxane in drinking water, surface water, groundwater and landfill leachate has been conducted 

(Abe, 1999; Tanabe et al., 2006; Simazaki et al., 2006; Yasuhara et al., 2003). In a nationwide 

survey of 91 Japanese drinking water treatment plants, 1,4-dioxane was detected in 32 of 90 

surface water derived samples, with an average concentration of 0.20 μg/L (Simazaki et al., 

2006). In Europe, 1,4-dioxane has been found in surface waters of Germany, Poland, the 

Netherlands and the United Kingdom. Average concentrations in the finished water of two 

German drinking water treatment plants were 0.49 and 0.60 μg/L (Stepien et al., 2014). 

Extensive work has also focused on the occurrence of 1,4-dioxane in groundwater (Mohr, 2010; 

Mahendra and Alvarez-Cohen, 2006; Sales, 2012; Zenker et al., 2003). Furthermore, data 

published in 2016 from the third unregulated contaminant monitoring rule (UCMR3) illustrate 

that 3.0% of 36,479 drinking water samples collected from public water systems (PWSs) 

exhibited 1,4-dioxane concentrations >0.35 µg/L and 23% were from surface water origin 

(USEPA, 2016).  

 

Table 9. Global occurrence of 1,4-dioxane at different sources in the world 

Source Location Concentration 

(µg/L) 

Reference 

Drinking 

water 

Durham, CT 

(Groundwater) 

26 ATSDR, 2012 

Japan (Surface water) Mean 0.20 Simazaki et al., 2006 

Kitakyusyu, Japan 

(surface water) 

0.15 Abe, 1999 

Germany (Surface 

water) 

0.49, 0.60 Stepien et al., 2014 

USA (Surface water) <0.07 to 13.3 USEPA, 2016 

USA (Groundwater) <0.07 to 33 USEPA, 2016 

Surface water 

Shinano River, Japan Mean: 0.05 Tanabe et al., 2006 

Agano River, Japan Mean: 0.11 Tanabe et al., 2006 

Kitakyushu, Japan 1.1 to 18 Kadokami et al., 1993 

Niigata, Japan 0.13 to 0.23 Kakegawa, 1995 

Nagano, Japan 0.42 to 1.5 Kakegawa, 1995 

Japan Mean: 0.20 Simazaki et al., 2006 

Japan 0.10 to 16 Abe, 1999 

Groundwater 

Bedford, MA 2,100 Weimar, 1980 

Washtenaw, MI 212,000 ATSDR, 2012 

Circleville, Ohio < 1.0 to 360 ATSDR, 2012 

California 1.1 to 109  Mohr, 2010 

Kanagawa, Japan 0 to 94.8 Abe, 1999 

Japan <0.05 to 5.6 Simazaki et al., 2006 

Japan <0.1 to 94.8 Abe, 1999 

Wastewater 
Ann Arbor, MI 

(domestic) 

2.0 to 3.0 Zenker et al., 2003 



32 

    

Source Location Concentration 

(µg/L) 

Reference 

US (domestic) 0.30 to 3.30 Simonich et al., 2013 

Japan (domestic) 0.21 to 0.39 Tanabe et al., 2006 

Hiratsuka, Japan 

(industrial) 

4020 Abe, 1999 

Hiratsuka, Japan 

(domestic) 

0.40 to 1.1 Abe, 1999 

Hiratsuka, Japan 

(industrial) 

0.80 to 46 Abe, 1999 

Hiratsuka, Japan 

(domestic) 

0.80 to 1.1 Abe, 1999 

Hiratsuka, Japan 

(domestic) 

3.6 to 97 Abe, 1999 

Hiratsuka, Japan 

(domestic) 

1.7 to 3.0 Abe, 1999 

Hiratsuka, Japan 

(domestic) 

1.0 to 88 Abe, 1999 

Landfill 

Leachate 

Japan 1.1 to 109 Yasuhara et al., 2003 

Japan 0.80 to 198 Yasuhara et al., 2003 

Japan 19.6 to 775 Yasuhara et al., 2003 

Japan 0.13 to 13.8 Yasuhara et al., 2003 

Wilmington, DE 0.5 to 2.4 DeWalle and Chian, 

1981 

Gloucester, Canada ~300-2000 Lesage et al., 1990 

 

 

1,4-Dioxane mass loading studies have been conducted in Japan and Germany. Tanabe et al. 

(2006) quantified mass flows in two rivers in Japan; average mass flows over a period of eleven 

months were 3.5 and 1.5 kg/d in the Agano River and Shinano River, respectively. Average 

stream flow in the Agano River was reported as 372 m3/s, whereas in the Shinano river it was 

350 m3/s. Stepien et al. (2014) collected daily 24-hour composite samples in three German rivers 

(Oder, Rhine and Main river) for a period of two weeks. The highest average mass loads were 

134.5 kg/d (Rhine river), 34.1 kg/d (Oder river) and 6.5 kg/d (Main river). Results show that 

loads of 1,4-dioxane in two locations of the Oder river were not constant over time during March 

and August of 2012. Except for these two locations, loads of 1,4-dioxane at the Oder, Rhine and 

Main river were similar.  In April of 2013, when the discharge was almost three times higher 

than in August of 2012, the mass flows of 1,4-dioxane in the Oder river remained comparable at 

all sampling locations (Stepien et al., 2014).   

 

Research has been conducted to investigate removal of 1,4-dioxane by physical, chemical and 

biological processes (Table 10). Stepien et al (2014) investigated the presence of 1,4-dioxane in 

two drinking water treatment (DWT) facilities (Table 10). Results demonstrated that neither 

bank filtration nor purification of the raw water (for description of the treatment process, refer to 

Table 10) was capable of measurable 1,4-dioxane removal. McGuire et al. (1978) investigated 



33 

    

treatment of 1,4-dioxane with ferric chloride coagulation, powdered activated carbon adsorption, 

permanganate oxidation, and chlorination. None of the studied processes was capable of 

achieving significant 1,4-dioxane removal (Table 10), but 67% removal was achieved when 

GAC was incorporated into the treatment. Data collected at the Orange County Water District in 

Southern California indicated that 1,4-dioxane partially passes through reverse osmosis 

membranes (USEPA, 2013). Advanced oxidation processes (AOP) are capable of 1,4-dioxane 

control at bench scale and full scale (Adams et al., 1994; Kleka and Gonsior, 1986; TrojanUV, 

2015). 

 

Biodegradation of 1,4-dioxane at sub-g/L levels is currently in the research stage. 

Monooxygenase expressing bacteria degraded 1,4-dioxane by cometabolism in the presence of 

tetrahydrofuran, butane or ethane (Mahendra and Alvarez-Cohen, 2006). Other processes shown 

to be effective for removing 1,4-dioxane include photocatalysis using titanium dioxide, 

sonication with or without UV irradiation and electrolysis. However, these techniques have very 

limited drinking water application and can be prohibitively expensive (WRF, 2014). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



34 

    

Table 10. Removal of 1,4-dioxane by different water treatment processes 

Treatment Process 

Description 

Location Concentration (ug/L) Reference 

Bank filtration ozonation, 

aeration, and a two layer 

activated carbon filtration. 

Full scale 

Germany 

Raw water: 0.67 µg/L 

(75% bank filtration 

and 25% groundwater 

recharge)  

Finished water: 0.49 

µg/L 

 (Stepien et al., 

2014) 

Natural filtration ozonation, 

sand/gravel filtration, 

activated carbon filtration, 

physical decalcification, and 

disinfection with chlorine 

dioxide 

Full scale 

Germany 

Raw water: 0.65 

µg/L, surface water  

Finished water: 0.6 

µg/L 

 (Stepien et al., 

2014) 

Ferric chloride coagulation, 

powdered activated carbon, 

permanganate oxidation 

Bench 

scale 

US 

Influent: 5.0 mg/L 

Effluent: 5.0 mg/L 

  

(Mcguire et al., 

1978) 

Granular carbon Bench 

scale 

US 

Influent: 5.0 mg/L 

Effluent: 1.8 mg/L  

(Mcguire et al., 

1978) 

Hydrogen peroxide in 

combination with a ferrous 

iron salt (Fenton’s reagent) 

Bench 

scale  

US 

Influent: 100 mg/L 

Effluent: 2.0 mg/L 

(Kleka and 

Gonsior, 1986) 

UV Hydrogen peroxide, 

granular activated carbon 

quenching 

Full Scale 

Tucson, 

AZ 

Not reported 

concentration  

(96% reduction) 

(TrojanUV, 2015) 

Ozone + Hydrogen peroxide, 

pretreatment by air stripping 
Pilot 

CA, US 
Influent: 20.2 

Effluent: <2 
Reported by (Otto 

et al., 2007) 

Ozone + Hydrogen peroxide 
Full,  

CA, US 
Influent: 15  

Effluent: <0.94 
Reported by (Otto 

et al., 2007) 

Ozone + Hydrogen peroxide, 

pretreatment by air stripping 

Full,  

Orange 

County, US 

Influent:170 

Effluent: <3 
Reported by (Otto 

et al., 2007) 

 

 



35 

    

The overarching goal of this research was to gain insights into the occurrence of 1,4-dioxane in 

surface water and drinking water in the CFR watershed. Specific objectives included to (1) 

identify possible sources of 1,4-dioxane, (2) establish temporal and spatial variability of 1,4-

dioxane concentrations and mass flows, and (3) determine the fate of 1,4-dioxane in three surface 

water treatment plants two employing conventional treatment processes and one employing 

advanced treatment processes, including raw and settled water ozonation, biological activated 

carbon filtration and disinfection by medium pressure ultraviolet (MP-UV) light.  

 

Materials and Methods 

 

Chemicals and Reagents 

 

1,4-Dioxane (99.5%, CAS No. 123-91-1), methanol (purge-and-trap grade), and sodium sulfite 

anhydrous (ACS grade) were purchased from Thermo Fisher Scientific (Waltham, MA). 1,4-

Dioxane-d8 (99%, CAS No. 17647-74-4), and sodium bisulfate anhydrous (technical grade) were 

purchased from Sigma-Aldrich (St. Louis, MO).  A commercial 1,4-dioxane standard (1 mg/mL 

in methanol) was purchased from a second source (Absolute Standard, Hamden, CT) to prepare 

quality control (QC) samples.  

 

Analytical Method 

 

The method used for determination of 1,4-dioxane in water samples was recently described by 

Sun et al. (2016). Briefly, heated purge-and-trap (P&T) preconcentration (AQUATek 100 

autosampler, Stratum PTC, Teledyne Tekmar, Mason, OH) followed by gas chromatography 

(GC)/ion-trap mass spectrometry (MS) with selected-ion storage (CP-3800 GC and Saturn 2200 

MS, Agilent, Santa Clara, CA) was used to measure 1,4-dioxane concentrations in aqueous 

samples. A 5-mL sample volume was heated and the purged chemicals were collected by a 

sorbent trap (Teledyne Tekmar #9). Mass-labeled 1,4-dioxane-d8 was used as internal standard 

(IS) for quantification. A capillary column (30 meter × 0.25 mm × 1.4 μm, Agilent VF-624ms) 

was used for compound separation. 

 

Calibration standards were prepared according to EPA method 522. A stock standard solution 

(SSS) (1 mg/L) was prepared by dissolving neat 1,4-dioxane in ultrapure water, and the SSS was 

stored at 3°C. A primary dilution standard (PDS) was prepared from the SSS at 2000 μg/L in 

ultrapure water on the day of the calibration curve preparation.  A nine-point calibration series 

was built from the PDS, and duplicate calibrations (0.15 - 300 µg/L) were run at the beginning 

and end of each quantification batch. In each analysis, 1 µL of 20 mg/L 1,4-dioxane-d8 in 

methanol was automatically added as the IS. Peak area ratios of 1,4-dioxane to the IS were used 

for quantification, and calibration curves were described with a log linear regression (Sun et al. 

2016). QCs were prepared at concentrations of 1 and 100 µg/L, and a QC sample was analyzed 

after every 10-15 unknown samples. 

 

  

 



36 

    

Watershed Description and Sampling Plan 

 

Surface Water 

 

Samples were collected in the CFR basin of North Carolina (NC) the largest river basin in NC, 

draining 23,700 square kilometers. The Haw and Deep Rivers originate in the north central part 

of the state and their confluence forms the Cape Fear River, which flows in a southeasterly 

direction until it reaches the Atlantic Ocean. Local water authorities estimate that as many as 1.5 

million residents obtain drinking water from surface water resources within this basin 

(Nakayama et al., 2007). Initially, 47 sampling points were strategically selected upstream and 

downstream of 14 wastewater treatment plants (WWTPs). The majority of sampling points were 

distributed along the Haw, Deep, and Cape Fear Rivers, covering more than 400 km of river. The 

preliminary survey of 47 locations and 14 WWTP discharges was completed to gain insight into 

which locations had the potential to be 1,4-dioxane sources in the CFR watershed. Based on 

results of the preliminary survey, 32 river sampling locations were selected based on either high 

concentration and/or concentrations increasing across point source discharges. A total of 600 

samples were collected between October of 2014 and October of 2015. 

  

Drinking Water Treatment Plants 

 

Samples were also collected at three municipal drinking water treatment plants (DWTPs). 

Relevant information about the population served, capacity, process configuration and source 

water for each DWTP is listed in Table 11. All three DWTPs studied use conventional drinking 

water treatment. In addition, DWTP C uses ozonation (raw water and settled water), biological 

filtration and medium pressure UV disinfection.  Daily composite raw and finished water 

samples were collected at DWTP A and DWTP B for a period of eight weeks. Sampling was 

conducted between March 17, 2015 and May 12, 2015. Per plant, 144 samples were analyzed: 56 

raw water samples, 56 treated water samples and 32 QA/QC samples (duplicates, matrix spikes). 

Samples for DWTP C were collected for 6 weeks between April 14, 2015 and May 25, 2015; 

126 samples were analyzed: 49 raw water samples, 49 finished water samples and 28 QA/QC 